Liste des pieces de rechange

Spare parts list 6720888304

(2019/08) Hal

CN GVA iC 15-30
CN GVSiC 15-22

8738894774.aa.RO

. e.l.m. leblanc

8888888888




2 6720888304
14.08.2019



[de] Wichtige Hinwelse zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour Pinstallation/le montage

L'installation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bgl BaxxHu ykaszaHus BbB Bpb3Ka C MHCTaNaumsaTa/MOHTaxa
WHcTanaymaTa/MoHTaxbT TPAGBaA fja ce M3BbPLUBA OT JIMLEH3MpPaH
3a paboTuTe CneLnanvcT B CbOTEETCTBUE C NPWIOKUMUTE
pasnopeabu.

[cs] Diilezité pokyny k instalaci/montaZi

Instalaci/montaz musf pfi dodrZenf platnych pfedpist provést
odborny pracovnik s pfislusnym opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendtinstalla-
tor under overholdelse af de gaeldende forskrifter.

[el] Znuavukég unobei€eig yia v eykatdctaon/ouvapHoléynar
H eykatactaon/cuvappoAdynon mpénel va paypatomnoleital and
e€oualoSotnuévo yia TiG Epyacieq auTég TEXVIKO TIPOCWTIKG, TO
onoio Ba npénel va ppovTi(el WoTe va TnPovvTal Ol LIoXUOoUOEG
Satageic.

[es] Indicaciones importantes para instalacién/montaje
La instalaciéon/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaaZzi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid néudeid.

[fl Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Térkeitd asennus- ja kokoonpano-ohjeita

Naihin t&ihin hyvaksytyn ammattiasentajan pitéa suorittaa asen-
nus- ja kokoonpanoty6t voimassa olevien méaardysten mukaisesti.
[hu] Fontos tudnival6k az installaldshoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elbirasok
figyelembevételével.

[it] Avvertenze importanti per I'installazione/il montaggio
L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.
[he] 8608369crmgsbo Bomomgdgdo oBligswsgoobmgol/dnb@sgolsmgol
0Bbsa5305/ambEog0 Mbs oBbMmMmE0gEEIL LdMBsmgdologol ©sdzgdmumo
335¢0080307IM0 390Lmbseol dogh, dmddgwo gsbsfigbol sggom.
[it] Svarbios instaliavimo ir (arba) montavimo nuorodos
Instaliuoti ir montuoti, laikantis galiojan¢iy taisykliy, leidZziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

14.08.2019

[ivl Svarigi noradijumi par iekartas uzstadi$anu / montazu
lekartas uzstadisanu/montazu ir javeic specializétam sertifictam
specialistam, ievérojot spéka esosos noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

Deinstallatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomferes av autoriserte
installaterer, og gjeldende forskrifter skal felges.

[pl] Wazne wskazéwki dotyczace instalacji/montazu
Instalacja/montaz muszg by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowiazujacych
przepiséw.

[pt] Indicacdes importantes relativas 3 instalacio/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagbes para estes trabalhos, tendo em aten-
¢do os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prescriptiile valabile.
[ru] BaxkHble yKa3aHUA No NofAKNOUYEeHUIO/MOHTaXy

MoaknioyeHNe/MOHTaX AOIKHBI BbINOMHATL CMELMaNnCTb,
UMeLME AOMYCK K BbINOMHEHUIO TakuX paboT, npu cobniogeHnm
AENCTBYIOMX HOPM U NpaBu.

[sk] Délezité pokyny tykajice sa inStalacie/montize
Instalédciu/montaz musi realizovat odbornik s opravnenim na
vykon tychto préc, pricom musi dodrzovat platné predpisy.

[sl] Pomembni napotki za namestitev/montaZo
Namestitev/montaZo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VazZna uputstva za ugradnju i montazu

Ugradnju i montaZzu moraju da obave samo struc¢na lica ovlas¢ena
za izvodenje takvih radova koja ¢e po3tovati vaZece propise.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utforas av en behorig och fack-
kunnig person enligt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili 5nemli uyarilar

Kurulum/Montaj calismalari sadece yetkili bayiler tarafindan
asagida belirtilen talimatlar dikkate alinarak yapilmalidir.

[uk] Baxxnusi BKa3iBKM LWOAO YCTAHOBKW/MOHTaXY

YcTaHOBKY/MOHTaX MaloTh 3AjiicHIoBaTU $axisLyi, Wo MaloTb A038IN
Ha NPOBeAeHHA LmX PobiT, i3 AOTPMMAaHHA YNHHUX NPUNUCIB.

[zh] REFEHEERR
A0 32 BV AT ARSZIN T AR K b A R R R DR AT e 3% .
torapilifqus 3t Laa cilliada [ar]
Aball #4510 sled je as Janlly Al 7 poas avadie 38 (e greaillfa€ 5l o5 of g
M gafpuual 0l pgee it 53 [fa]

SalS dasi b Gigan 5 euad IS oyl alaidl 4 Sl 48 () 48 sa (638 Jasa g8 0 L safiaal
pd plat dba g e 5 jha 4y

3 6720888304



Liste des piéces de rechange
Spare parts list

8738894772.aa.RO

Piéces de tole
Sheet metal

CN GVAIiC 15-30
CN GVSiC 15-22

14.08.2019

6720888304




Dénomination
Description

S-Nr

Numéro de commande
Ordering no.

Remarques
Remarks

818

5|85 8
1 |Revétement blanc 8737602645 (M| EH H N
2 |Paroi latérale RHS 8737602647 |Mm|/m E| E
3 |Paroi latérale LHS 8737602648 |Mm|m m|E
4 |Support 8737602306 (M H H N
5 |Tube 87186495890 |m|/m m | Hm
6 |Vase d’expansion 87186506550 M|/ W m =
7 |Couvercle acces service 8737602307 (M EH EH H
8 |Vase d’expansion Support 8737602309 mEm EH N
9 |Vase d’expansion Support 8737602308 |m/E EH N
10 |Clip (5x) 87186410290 'm|/m m | ®m
11 |Joint 12.37x2.62 EPDM (10x) 87228801630 |m|/m m N
12 |Lunette 8737602318 |m|/m m Hm
13 |Revétement 8737602310 (Hm/m m|E
14 |Support 8737602316 (M| EH H N
15 |Joint @70mm 87379027500 m|m H| E
16 |Capot de protection 87379028640 HM|E EH E
17 |Tuyau de fumées 87186509870 (M| EH m N
18 |Tuyau de fumées haut 87186509860 WM/ H m N
19 |Joint @80mm 87379029700 m|/m m =
21 |Tole de protection 87186500360 | E H N
22 |Tuyau d'évacuation de gaz 87186824540 m|Em H|E
23 |Vis No.10x20 Hex téte de bride (3x) 87161093630 m|/m m =
24 |Ecrou 4,8mm (10x) 87106090150 m|m mH|®
25 |Joint 8737602613 |m|/Em mH H
26 |Carénage KEY 8737602651 |m|/EH H H

CN GVAIC 15-30
CN GVSiC 15-22

Piéces de tole
Sheet metal

14.08.2019

6720888304




Liste des piéces de rechange

Spare parts list

8738894775.aa.RO

CN GVAIiC 15-30

CN GVSiC 15-22

Caloporteur

Heat exchanger

6720888304

14.08.2019



Dénomination
Description

S-Nr

Numéro de commande
Ordering no.

Remarques
Remarks

818

5|85 8
1 |Echangeur thermique 30kW 87379022460 m|Em H| N
2 |Jeu d'électrodes 87379035360 M| Em EH E
3 |Joint de brlleur 87186507890 W m EH| m
4 |Braleur 30kW 87186509840 W EH E N
5 |Corps de déplacement 87154051970 m|/m m =
6 |Corps de déplacement 8737602342 (MM EH H
7 |Joint 87186510710 W m Em N
8 |Capacité de réserve 87186515860 W m m =
9 |Serrure Capacité de réserve 87186515850 m|/m m =
10 |Ecrou 8713301190 W m Em N
11 |Limiteur de température 87105062670 ® | EH H N
13 |Limiteur de température 87379033990 mH|Em H H
14 |Joint torique 17x4 (10x) 87167711540 | Em H | H
15 |Vis M5x8 Taptite pozi PL (10x) 8737602552 |m/m EH|E
16 |Vis M6x18 (10x) 8737602143 'm|/m | Em N
17 |Support 87186509850 W Em EH| m
18 |Tube 87186491580 W W m m
19 |Clip (10x) 87112000240 |m|m | m|m
20 |Clip (10x) 87186455100 M |m | m|m
21 |Tube 87186491670 W m | EH N
22 |Joint 24x2 (10x) 87001037150 m m W ®m
23 |Joint 8737602313 m/m E N
24 |Siphon 8737602314 M/ m E N
25 |Tuyau 8737602312 (M E m N
26 |Dispositif d'allumage avec filtre EMC 8737602553 |m|m EH|E
27 |Céble d'allumage 87379029990 mH|Em EH|E
28 |Sceller le bac a condensats 8716117038 |m|/m m | ®m
29 |Sonde de temperature 18mm 87186888010 HM | Em H E
30 |Sonde de temperature NTC 8737602343 |Hm|m | E|H
31 |Vis M5x14 (10x) 87160120330 m m | m ®m
32 |Ecrou M8 avec bride 87186823320 |m|m | m|m
33 |Serrure Capacité de réserve 87379025020 m|m E|E
34 |Bouchon 87379026380 m|/m m =
35 |Tuyau 87160120700 W W H | ®m

CN GVAIC 15-30
CN GVSiC 15-22

Caloporteur
Heat exchanger

14.08.2019

6720888304




Liste des piéces de rechange
Spare parts list

18

8738894649.aa.RO

4

Bloc gaz
Gas valve

CN GVAIiC 15-30
CN GVSiC 15-22

14.08.2019

6720888304




Venturi 30kW G25/GZ35A

8 718 650 947 0

Pos |Dénomination S-Nr Numéro de commande Remarques
Description Ordering no. R, %. Remarks

ERRNEIETE RN

Qe |e e
1 |Ventilateur 87186517840 m ' m EH ®E
2 |Bloc gaz 87186518020 m|Em H N
3 |Venturi 30kW G20/G31 87186506050 WM WM H E
4 |Sceau de Rabat 8716117051 (M| m m =
5 |Clapet de valve 8716117050 (MW m|E
6 |Conduit de ventilation 87186496460 H Em EH| ®m
7 |Joint ventilateur 87186602080 m m H m
8 |Joint 774600188A0 W m m ®m
9 |Vis M5x15 (3x) 87186517850 M| m H| E
10 |Vis 4x15 (10x) 87377001030 M| m m|m
11 |Capot de protection 87379028640 M| E EH N
12 |tuyau d'aspiration 87186508060 H | E H N
13 |Joint torique NBR 29x2 (10x) 87186626260 H | EH H H
14 |Tube gaz 87186504730 m W EH| ®m
15 |Injecteur gaz 30kW G31 87186510170 m W H ®m
15 |Injecteur gaz 30kW G20 87186510180 'm|/m m =
16 |Ecrou 87161066830 H | EH H H
17 |Joint gaz valve 41x3 (10x) 87186684490 H | EH H | H
18 |Tube gaz 87186495880 H | E H | E
19 |Canal mélange gaz-air 87186496680 W m m =
20 |Goujon fileté M8x45 87131040510 W |'m m =
21 |Connecteur 6.3 Homme Clamp Plaque 87186521960 ®H H H N
22 |Clip 3/4" (10x) 19928641 HEEN
23 [Joint 12x3 (10x) 87102050890 m|m m =

HEEE

HEEE

Injecteur gaz 30kW G25

8 718 652 207 0

CN GVAIC 15-30
CN GVSiC 15-22

Bloc gaz
Gas valve

14.08.2019

6720888304




Liste des piéces de rechange
Spare parts list

6721903334.aa.RO

5

Corps hydraulique

Hydraulic block

CN GVAIiC 15-30
CN GVSiC 15-22

14.08.2019

10

6720888304




Pos |Dénomination S-Nr Numéro de commande Remarques
Description Ordering no. R, %. Remarks
1 |Servomoteur 87186445640 W H
2 |3-voies vanne 87186445620 m | m
3 |Collecteur 87186449940 m | m
4 |Collecteur DCW 87186455490 m | m
5 |Soupape de sécurité 3bar 87186445660 m | ®m
6 |Contact a pression 87186445850 m | m
7 |Collecteur 87186445570 m | m
8 |Collecteur DHW 87186445590 m | m
10 |Echangeur de chaleur C-PHE 26 plates 87186429490 m |\ Hm
11 |Joint 18mm (x10) 87167710030 m | m
12 |Joint (10x) 87167713250 m | m
13 |Circulateur Wilo 87186461990 m | m
14 |Filtre 14 I/min 87186456850 m | m
15 |Soupape de sécurité 15bar 87186450520 m | m
16 |Sonde de temperature NTC 87186504540 m | m
17 |Robinet de remplissage 87186445920 m | m
18 |Robinet de vidange 87186445830 m | m
21 |Capteur 87186445780 'm| ' m
22 |Vis M5x35 (10x) 87186849540 m | m
24 |Manométre 87182243440 'm | m
25 |Clip (10x) 87186445890 m| ' m
28 |Clip (10x) 87186445630 m | m
29 |Clip (10x) 87186445800 m | m
30 |Clip (10x) 87186445860 m | m
31 |Clip (10x) 87186445790 m | m
32 |Clip (10x) 87186445840 m| ' m
33 |Vis T20 @4x10 8.8 (10x) 87186445900 m | m
34 |O-Ring 6x2.5mm (10x) 87186411900 m | m
35 |Sert-cable (10x) 87199053350 m|m
37 |Bouchon 87186445670 m | ®m
38 |Sert-cable (10x) 87186445870 'm| ' m
42 |Purgeur 87185050390 m =

CN GVAIC 15-30
CN GVSiC 15-22

Corps hydraulique
Hydraulic block

14.08.2019

11

6720888304




Liste des piéces de rechange
Spare parts list

5
B

—23
—24
15
6721903350.aa.RO
Corps hydraulique CN GVA iC 15-30

Hydraulic block CN GVSiC 15-22

14.08.2019 1 2

6720888304




Pos |Dénomination S-Nr Numéro de commande Remarques
Description Ordering no. Remarks
1 |Servomoteur 87186445640 W H
2 |3-voies vanne 87186445620 m | m
4 |Collecteur 87186449940 m | m
5 |Collecteur 87186449070 m| m
6 |Collecteur 87186449080 m | m
7 |Collecteur 87186445570 m | m
8 |Circulateur Wilo 87186461990 m | m
9 |Soupape de sécurité 3bar 87186445660 m | ®m
10 |Contact a pression 87186445850 m | m
11 |Robinet de vidange 87186445830 m | m
14 |Clip (10x) 87186445890 m | m
15 |Manométre 87182243440 m|' W
16 |Clip (10x) 87186445790 m | m
17 |Clip (10x) 87186445840 m | m
18 |Vis T20 @4x10 8.8 (10x) 87186445900 m | m
19 |Clip (10x) 87186449950 m | m
20 |Clip (10x) 87186445800 m| m
21 |Clip (10x) 87186445630 m | m
22 |Clip (10x) 87186445860 m | m
23 |O-Ring 6x2.5mm (10x) 87186411900 m | m
24 |Sert-céble (10x) 87199053350 m|m
25 |Graveur 87186449090 m | m
31 |Purgeur 87185050390 (m =

CN GVAIC 15-30
CN GVSiC 15-22

Corps hydraulique
Hydraulic block

5B

14.08.2019

13

6720888304




Liste des piéces de rechange

Spare parts list

8738894776.ab.RO

o N
® o
n o
— -
o
<w»
> >
(ONV]
zZ Z
O O
(]
©
j
©
£
£
8
o X
cs
© O
Q=
3§

6720888304

14

14.08.2019



Pos |Dénomination

S-Nr Numéro de commande Remarques
Description Ordering no. w|o Remarks
q D
n N n N
- N - N
Q||
LI < |0 |Wv
> 1> 1> | >
[ORROERVRNV]
1 |Faisceau de cables LV 87186506910 W m m N
2 |Faisceau de cables HV 87186506930 W m | E N
3 |Faisceau 87186507080 W m | m | m
4 |Céable sans fiche 8737602654 Hm|/m E N
5 |Tableau de commande 87186496860 W m EH N
6 |Tableau électrigue ACU-L 8737602315 |m|Em EH| N
7 |Clé de codage ACP 25102 (NG) 8 737 602 735 | BN |
7 |Clé de codage ACP 25103 (LPG) 8 737 602 736 | BN |
7 |Clé de codage ACP 25104 (NG) 8737602737 | m | |
7 |Clé de codage ACP 25105 (LPG) 8737602738 | m | |
8 |Cache ECO 8737602655 (M| EH H N
9 |3WV Cable 87186518240 m W EH ®m
10 |Cable KEY 8737602652 (M| EH H N
KIT CONV.GAZ NG CN GVAIiC 22-30 7 736 901 824 | BN |
KIT CONV.GAZ LPG CN GVA iC 22-30 7 736 901 825 AN ]
KIT CONV.GAZ NG CN GVAIC 15-25 7736901826 |m [ |
KIT CONV.GAZ LPG CN GVAC 15-25 7 736 901 827 | |

CN GVAIC 15-30
CN GVSiC 15-22

Tableau de commande
Control box

14.08.2019

15

6720888304




Liste des traductions
List of translations

o
(]
(7]

Description

Element of construction

Cover white

Side panel RHS

Side panel LHS

Bracket

Pipe expansion vessel

Expansion vessel

Cover plate

Expansion vessel support

OO INOOD IR WINRFLF

Expansion vessel support

=
o

Clip (5x)

=
[N

O-Ring 12.37X2.62 EPDM (10x)

=
N

Bezel roundagon

=
w

Cover

=
S

Support

=
[é)]

Washer @70mm

=
]

Protective cap

=
~

Flue pipe lower

=
[ee]

Flue pipe top

=
©

Washer @80mm

N
[y

Covering sheet

N
N

Support Upper Flue

N
w

Screw No.10x20 Hex Flange Head (3x)

N
N

Nut 4,8mm (10x)

N
)]

Seal

N
o]

Housing KEY

Element of construction

Heating block 30kW

Electrodes

Gasket Burner

Burner 30kW

Displacement body

Lower baffle

Seal

Condensate receiver

OO INOO IR WINEIN

Lock Condensate receiver

=
o

Nut

=
[

Temperature limiter assy

=
w

Temperature limiter

=
i

O-ring 17x4 (10x)

=
[&)]

Screw M5x8 Taptite pozi PL (10x)

=
]

Screw M6x18 (10x)

=
~

Fixing bracket

=
[ee]

Pipe

=
©

Clip (10x)

N
o

Clip (10x)

N
[y

Pipe

N
N

Washer 24x2 (10x)

N
w

Seal siphon

N
i

Siphon assembly

N
&)]

Hose Condensate

N
)]

Ignition device with EMC filter

N
~

Ignition Cable

N
[e¢]

Seal Condensate Tray

N
©

Sensor 18mm

w
o

Sensor NTC

w
-

Screw M5x14 (10x)

14.08.2019 1 6

6720888304




Liste des traductions
List of translations

Pos

Description

Nut M8 with flange

Lock Condensate receiver

Grommet

Hose

Element of construction

Centrifugal blower

Gas valve

Venturi 30kW G20/G31

Flap Seal

Valve Flap

Fan elbow

Seal centrifugal blower

Seal

OO INOO O~ WINRFPIM

Screw M5x15 (3x)

=
o

Screw 4x15 (10x)

=
[

Protective cap

=
N

Pipe Suction

=
w

O-ring NBR 29x2 (10x)

=
S

Tube - Gas Supply

=
[é)]

Orifice 30kW G31

=
[é)]

Orifice 30kW G20

=
]

Nut

=
~

Gasket Gas valve 41x3 (10x)

=
[ee]

Tube - Gas Supply

=
©

Duct gas-air mixture

N
o

Threaded Stud M8x45

N
[y

Connector 6.3 Male

N
N

Clip 3/4" (10x)

N
w

O-Ring 12x3 (10x)

Venturi 30kW G25/GZ35A

Orifice 30kW G25

Element of construction

Motor Diverter Valve

Cartridge 3-way valve

Manifold ch return (bypass open)

Manifold DCW

Valve safety 3bar

Pressure switch

Manifold ch flow

OINOOOI_AWNEFL O

Manifold DHW

=
o

Heat exchanger C-PHE 26 plates

=
[

Seal 18mm (10x)

=
N

Seal (10x)

=
w

Pump Wilo

=
i

Cartridge Sanitary 14 I/min

=
[&)]

Valve safety 15bar

=
]

Sensor NTC

=
~

Filling valve

=
(o]

Drain valve

N
[y

Sensor hall

N
N

Screw M5x35 (10x)

N
i

Pressure Gauge

N
&)]

Clip (10x)

N
[e¢]

Clip (10x)

N
©

Clip (10x)

w
o

Clip (10x)

w
-

Clip (10x)

14.08.2019

17

6720888304




Liste des traductions
List of translations

Pos

Description

Clip (10x)

Screw T20 @4x10 8.8 (10x)

O-ring 6x2.5mm (10x)

Cable clip (10x)

Grommet

Cable clip (10x)

Automatic purger

Element of construction

Motor Diverter Valve

Cartridge 3-way valve

Manifold ch return (bypass open)

Manifold system return

Manifold system flow

Manifold ch flow

Pump Wilo

O INOO G|~ N|F

Valve safety 3bar

=
o

Pressure switch

=
[

Drain valve

=
S

Clip (10x)

=
[é)]

Pressure Gauge

=
]

Clip (10x)

=
~

Clip (10x)

=
[ee]

Screw T20 @4x10 8.8 (10x)

=
©

Clip (10x)

N
o

Clip (10x)

N
[y

Clip (10x)

N
N

Clip (10x)

N
w

O-ring 6x2.5mm (10x)

N
N

Cable clip (10x)

N
(&)

Plug Servis + Oring

w
-

Automatic purger

Element of construction

Cable tree LV

Cable tree HV

Cable

Cable without Plug

User interface

Control unit ACU-L

Code Plug ACP 25102 (NG)

Code Plug ACP 25103 (LPG)

Code Plug ACP 25104 (NG)

Code Plug ACP 25105 (LPG)

Facia ECO

O IO INININNOORWNIFLIO

3WV Cable

=
o

Cable KEY

Gas conversion set NG CN GVA iC 22-30

Gas conversion set LPG CN GVA iC 22-30

Gas conversion set NG CN GVA iC 15-25

Gas conversion set LPG CN GVA iC 15-25

14.08.2019 1 8

6720888304




Types de chaudieres
Types of appliances

Aomiancs ontemgro County S Remare
CN GVAIC 15-25 7 736 901 555 France 0200
CN GVA iC 22-30 7736901554 | France 0200
CNGVSiC 15 7 736 901 556 France 0200
CNGVSiC 22 7 736 901 557 France 0200

14.08.2019

19

6720888304




e.l.m. leblanc S.A.S.
124/126 rue de Stalingrad

e.l.m. Ieblanc 93700 Drancy / France

14.08.2019 2 0 6720888304



